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التوكل شركة / لسادة  
                                                                                                  ...               تحية طيبة وبعد

دجيوجري 1بخصوص اجراء عينة  10/2/2023الموضوع بشأن المقدم من سيادتكم بتاريخ       

 

                    

 



 

Customer:شركة التوكل 

 



 

 الرياض للخرسانة                   

                      الجاهزة



DETERMINATIONATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES 

Test Standard BS 1881 – Part  116:1983AMD 6097:1989,6720:1991 

Consultant Name القطار السريع SAMPLING METHO BS 1881  
Customer شركة توكل Cement Content/Ty1   350   KG-OPC    

Progect Name خرسانات ميول STRUCTURE TYP1                ميول 
DATE OF CASTING 24-Jan-2024 SPECIFIED STRENG    250   Kg/Cm2 

POURED QUANTITY  m3 NO.OF CUBES MADE     : 
CONCRETE SLUMP 17 m CONCRETE TEMP (oC)  : 
TARGET SLUMB 17 m TYPE OF CURING        sub in water 

 

 
No. Of  cub 

 
Date of Test 

Age of 
Test 
(Days) 

Average 
Dimension 
(mm) L 

Weight 
(g) 

Density 
(kg/m3) 

Failure 
Load 
(kN) 

Comp. 
Strength 
Kg/cm2 

Average 
 
Kg/cm2 

1  
31-Jan-24 

 
7 

150 7985 2.37 598 271  
263 2 150 8007 2.37 587 266 

3 150 8042 2.38 554 251 

MODES OF FAILURE AS PER BS 1881:Part 116:1983   

Satisfactory                                                                                                                             Unsatisfactory             

                 

                                 
                                                                                        

 Remarks  

Density measurement is carried out in accordance with BS 

1881:Part 114 in the as received condition for moist specimens an      

In the saturated condition for laboratory cured specimens 

NOTE:T indicates tensile cracking  

Remarks : Specified Loading Rate Rang =4.5kN/S to 9.0kN/S or (6.8kN/S) 

Tested By :                                         Q.C Engineer:                 Consultant: 

Abd-Elrhman Mahmoud Sobhy        القطار السريع   

 



 

 الرياض للخرسانة                   

                      الجاهزة



DETERMINATIONATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES 

Test Standard BS 1881 – Part  116:1983AMD 6097:1989,6720:1991 

Consultant Name القطار السريع SAMPLING METHO BS 1881  
Customer شركة توكل Cement Content/Ty1   350   KG-OPC    

Progect Name خرسانات ميول STRUCTURE TYP1                ميول 
DATE OF CASTING 24-Jan-2024 SPECIFIED STRENG    250   Kg/Cm2 

POURED QUANTITY  m3 NO.OF CUBES MADE     : 
CONCRETE SLUMP 17 m CONCRETE TEMP (oC)  : 
TARGET SLUMB 17 m TYPE OF CURING        sub in water 

 

 
No. Of  cub 

 
Date of Test 

Age of 
Test 
(Days) 

Average 
Dimension 
(mm) L 

Weight 
(g) 

Density 
(kg/m3) 

Failure 
Load 
(kN) 

Comp. 
Strength 
Kg/cm2 

Average 
 
Kg/cm2 

1  
31-Jan-24 

 
7 

150 7985 2.37 600 272  
264 2 150 8007 2.37 587 266 

3 150 8042 2.38 560 254 

MODES OF FAILURE AS PER BS 1881:Part 116:1983   

Satisfactory                                                                                                                             Unsatisfactory             

                 

                                 
                                                                                        

 Remarks  

Density measurement is carried out in accordance with BS 

1881:Part 114 in the as received condition for moist specimens an      

In the saturated condition for laboratory cured specimens 

NOTE:T indicates tensile cracking  

Remarks : Specified Loading Rate Rang =4.5kN/S to 9.0kN/S or (6.8kN/S) 

Tested By :                                         Q.C Engineer:                 Consultant: 

Abd-Elrhman Mahmoud Sobhy        القطار السريع   

 



 

 الرياض للخرسانة                   

                      الجاهزة



DETERMINATIONATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES 

Test Standard BS 1881 – Part  116:1983AMD 6097:1989,6720:1991 

Consultant Name القطار السريع SAMPLING METHO BS 1881  
Customer شركة توكل Cement Content/Ty1   350   KG-OPC    

Progect Name خرسانات ميول STRUCTURE TYP1                ميول 
DATE OF CASTING 22-Jan-2024 SPECIFIED STRENG    250   Kg/Cm2 

POURED QUANTITY  m3 NO.OF CUBES MADE     : 
CONCRETE SLUMP 17 m CONCRETE TEMP (oC)  : 
TARGET SLUMB 17 m TYPE OF CURING        sub in water 

 

 
No. Of  cub 

 
Date of Test 

Age of 
Test 
(Days) 

Average 
Dimension 
(mm) L 

Weight 
(g) 

Density 
(kg/m3) 

Failure 
Load 
(kN) 

Comp. 
Strength 
Kg/cm2 

Average 
 
Kg/cm2 

1  
29-Jan-24 

 
7 

150 8058 2.39 574 260  
264 2 150 8073 2.39 584 265 

3 150 8027 2.38 588 266 

MODES OF FAILURE AS PER BS 1881:Part 116:1983   

Satisfactory                                                                                                                             Unsatisfactory             

                 

                                 
                                                                                        

 Remarks  

Density measurement is carried out in accordance with BS 

1881:Part 114 in the as received condition for moist specimens an      

In the saturated condition for laboratory cured specimens 

NOTE:T indicates tensile cracking  

Remarks : Specified Loading Rate Rang =4.5kN/S to 9.0kN/S or (6.8kN/S) 

Tested By :                                         Q.C Engineer:                 Consultant: 

Abd-Elrhman Mahmoud Sobhy        القطار السريع   

 



 

 الرياض للخرسانة                   

                      الجاهزة



DETERMINATIONATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES 

Test Standard BS 1881 – Part  116:1983AMD 6097:1989,6720:1991 

Consultant Name القطار السريع SAMPLING METHO BS 1881  
Customer شركة توكل Cement Content/Ty1   350   KG-OPC    

Progect Name خرسانات ميول STRUCTURE TYP1                ميول 
DATE OF CASTING 22-Jan-2024 SPECIFIED STRENG    250   Kg/Cm2 

POURED QUANTITY  m3 NO.OF CUBES MADE     : 
CONCRETE SLUMP 17 m CONCRETE TEMP (oC)  : 
TARGET SLUMB 17 m TYPE OF CURING        sub in water 

 

 
No. Of  cub 

 
Date of Test 

Age of 
Test 
(Days) 

Average 
Dimension 
(mm) L 

Weight 
(g) 

Density 
(kg/m3) 

Failure 
Load 
(kN) 

Comp. 
Strength 
Kg/cm2 

Average 
 
Kg/cm2 

1  
29-Jan-24 

 
7 

150 8000 2.37 601 272  
280 2 150 7968 2.36 622 282 

3 150 7981 2.36 631 286 

MODES OF FAILURE AS PER BS 1881:Part 116:1983   

Satisfactory                                                                                                                             Unsatisfactory             

                 

                                 
                                                                                        

 Remarks  

Density measurement is carried out in accordance with BS 

1881:Part 114 in the as received condition for moist specimens an      

In the saturated condition for laboratory cured specimens 

NOTE:T indicates tensile cracking  

Remarks : Specified Loading Rate Rang =4.5kN/S to 9.0kN/S or (6.8kN/S) 

Tested By :                                         Q.C Engineer:                 Consultant: 

Abd-Elrhman Mahmoud Sobhy        القطار السريع   

 



 

 الرياض للخرسانة                   

                      الجاهزة



DETERMINATIONATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES 

Test Standard BS 1881 – Part  116:1983AMD 6097:1989,6720:1991 

Consultant Name القطار السريع SAMPLING METHO BS 1881  
Customer شركة توكل Cement Content/Ty1   350   KG-OPC    

Progect Name خرسانات ميول STRUCTURE TYP1                ميول 
DATE OF CASTING 20-Jan-2024 SPECIFIED STRENG    250   Kg/Cm2 

POURED QUANTITY  m3 NO.OF CUBES MADE     : 
CONCRETE SLUMP 17 m CONCRETE TEMP (oC)  : 
TARGET SLUMB 17 m TYPE OF CURING        sub in water 

 

 
No. Of  cub 

 
Date of Test 

Age of 
Test 
(Days) 

Average 
Dimension 
(mm) L 

Weight 
(g) 

Density 
(kg/m3) 

Failure 
Load 
(kN) 

Comp. 
Strength 
Kg/cm2 

Average 
 
Kg/cm2 

1  
27-Jan-24 

 
7 

150 8058 2.39 574 260  
264 2 150 8073 2.39 584 265 

3 150 8027 2.38 588 266 

MODES OF FAILURE AS PER BS 1881:Part 116:1983   

Satisfactory                                                                                                                             Unsatisfactory             

                 

                                 
                                                                                        

 Remarks  

Density measurement is carried out in accordance with BS 

1881:Part 114 in the as received condition for moist specimens an      

In the saturated condition for laboratory cured specimens 

NOTE:T indicates tensile cracking  

Remarks : Specified Loading Rate Rang =4.5kN/S to 9.0kN/S or (6.8kN/S) 

Tested By :                                         Q.C Engineer:                 Consultant: 

Abd-Elrhman Mahmoud Sobhy        القطار السريع   

 



 

 الرياض للخرسانة                   

                      الجاهزة



DETERMINATIONATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES 

Test Standard BS 1881 – Part  116:1983AMD 6097:1989,6720:1991 

Consultant Name القطار السريع SAMPLING METHO BS 1881  
Customer شركة توكل Cement Content/Ty1   350   KG-OPC    

Progect Name خرسانات ميول STRUCTURE TYP1                ميول 
DATE OF CASTING 20-Jan-2024 SPECIFIED STRENG    250   Kg/Cm2 

POURED QUANTITY  m3 NO.OF CUBES MADE     : 
CONCRETE SLUMP 17 m CONCRETE TEMP (oC)  : 
TARGET SLUMB 17 m TYPE OF CURING        sub in water 

 

 
No. Of  cub 

 
Date of Test 

Age of 
Test 
(Days) 

Average 
Dimension 
(mm) L 

Weight 
(g) 

Density 
(kg/m3) 

Failure 
Load 
(kN) 

Comp. 
Strength 
Kg/cm2 

Average 
 
Kg/cm2 

1  
27-Jan-24 

 
7 

150 8058 2.39 569 258  
262 2 150 8073 2.39 584 265 

3 150 8027 2.38 583 264 

MODES OF FAILURE AS PER BS 1881:Part 116:1983   

Satisfactory                                                                                                                             Unsatisfactory             

                 

                                 
                                                                                        

 Remarks  

Density measurement is carried out in accordance with BS 

1881:Part 114 in the as received condition for moist specimens an      

In the saturated condition for laboratory cured specimens 

NOTE:T indicates tensile cracking  

Remarks : Specified Loading Rate Rang =4.5kN/S to 9.0kN/S or (6.8kN/S) 

Tested By :                                         Q.C Engineer:                 Consultant: 

Abd-Elrhman Mahmoud Sobhy        القطار السريع   

 



 

 الرياض للخرسانة                   

                      الجاهزة



DETERMINATIONATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES 

Test Standard BS 1881 – Part  116:1983AMD 6097:1989,6720:1991 

Consultant Name القطار السريع SAMPLING METHO BS 1881  
Customer شركة توكل Cement Content/Ty1   350   KG-OPC    

Progect Name خرسانات ميول STRUCTURE TYP1                ميول 
DATE OF CASTING 18-Jan-2024 SPECIFIED STRENG    250   Kg/Cm2 

POURED QUANTITY  m3 NO.OF CUBES MADE     : 
CONCRETE SLUMP 17 m CONCRETE TEMP (oC)  : 
TARGET SLUMB 17 m TYPE OF CURING        sub in water 

 

 
No. Of  cub 

 
Date of Test 

Age of 
Test 
(Days) 

Average 
Dimension 
(mm) L 

Weight 
(g) 

Density 
(kg/m3) 

Failure 
Load 
(kN) 

Comp. 
Strength 
Kg/cm2 

Average 
 
Kg/cm2 

1  
25-Jan-24 

 
7 

150 8000 2.37 600 272  
271 2 150 7984 2.37 612 277 

3 150 7997 2.37 580 263 

MODES OF FAILURE AS PER BS 1881:Part 116:1983   

Satisfactory                                                                                                                             Unsatisfactory             

                 

                                 
                                                                                        

 Remarks  

Density measurement is carried out in accordance with BS 

1881:Part 114 in the as received condition for moist specimens an      

In the saturated condition for laboratory cured specimens 

NOTE:T indicates tensile cracking  

Remarks : Specified Loading Rate Rang =4.5kN/S to 9.0kN/S or (6.8kN/S) 

Tested By :                                         Q.C Engineer:                 Consultant: 

Abd-Elrhman Mahmoud Sobhy        القطار السريع   

 



 

 الرياض للخرسانة                   

                      الجاهزة



DETERMINATIONATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES 

Test Standard BS 1881 – Part  116:1983AMD 6097:1989,6720:1991 

Consultant Name القطار السريع SAMPLING METHO BS 1881  
Customer شركة توكل Cement Content/Ty1   350   KG-OPC    

Progect Name خرسانات ميول STRUCTURE TYP1                ميول 
DATE OF CASTING 18-Jan-2024 SPECIFIED STRENG    250   Kg/Cm2 

POURED QUANTITY  m3 NO.OF CUBES MADE     : 
CONCRETE SLUMP 17 m CONCRETE TEMP (oC)  : 
TARGET SLUMB 17 m TYPE OF CURING        sub in water 

 

 
No. Of  cub 

 
Date of Test 

Age of 
Test 
(Days) 

Average 
Dimension 
(mm) L 

Weight 
(g) 

Density 
(kg/m3) 

Failure 
Load 
(kN) 

Comp. 
Strength 
Kg/cm2 

Average 
 
Kg/cm2 

1  
25-Jan-24 

 
7 

150 8000 2.37 610 276  
268 2 150 7984 2.37 574 260 

3 150 7997 2.37 588 266 

MODES OF FAILURE AS PER BS 1881:Part 116:1983   

Satisfactory                                                                                                                             Unsatisfactory             

                 

                                 
                                                                                        

 Remarks  

Density measurement is carried out in accordance with BS 

1881:Part 114 in the as received condition for moist specimens an      

In the saturated condition for laboratory cured specimens 

NOTE:T indicates tensile cracking  

Remarks : Specified Loading Rate Rang =4.5kN/S to 9.0kN/S or (6.8kN/S) 

Tested By :                                         Q.C Engineer:                 Consultant: 

Abd-Elrhman Mahmoud Sobhy        القطار السريع   

 



 

 الرياض للخرسانة                   

                      الجاهزة



DETERMINATIONATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES 

Test Standard BS 1881 – Part  116:1983AMD 6097:1989,6720:1991 

Consultant Name القطار السريع SAMPLING METHO BS 1881  
Customer شركة توكل Cement Content/Ty1   350   KG-OPC    

Progect Name خرسانات ميول STRUCTURE TYP1                ميول 
DATE OF CASTING 17-Jan-2024 SPECIFIED STRENG    250   Kg/Cm2 

POURED QUANTITY  m3 NO.OF CUBES MADE     : 
CONCRETE SLUMP 17 m CONCRETE TEMP (oC)  : 
TARGET SLUMB 17 m TYPE OF CURING        sub in water 

 

 
No. Of  cub 

 
Date of Test 

Age of 
Test 
(Days) 

Average 
Dimension 
(mm) L 

Weight 
(g) 

Density 
(kg/m3) 

Failure 
Load 
(kN) 

Comp. 
Strength 
Kg/cm2 

Average 
 
Kg/cm2 

1  
24-Jan-24 

 
7 

150 8100 2.4 576 261  
261 2 150 8047 2.38 571 259 

3 150 8087 2.40 580 263 

MODES OF FAILURE AS PER BS 1881:Part 116:1983   

Satisfactory                                                                                                                             Unsatisfactory             

                 

                                 
                                                                                        

 Remarks  

Density measurement is carried out in accordance with BS 

1881:Part 114 in the as received condition for moist specimens an      

In the saturated condition for laboratory cured specimens 

NOTE:T indicates tensile cracking  

Remarks : Specified Loading Rate Rang =4.5kN/S to 9.0kN/S or (6.8kN/S) 

Tested By :                                         Q.C Engineer:                 Consultant: 

Abd-Elrhman Mahmoud Sobhy        القطار السريع   

 



 

 الرياض للخرسانة                   

                      الجاهزة



DETERMINATIONATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES 

Test Standard BS 1881 – Part  116:1983AMD 6097:1989,6720:1991 

Consultant Name القطار السريع SAMPLING METHO BS 1881  
Customer شركة توكل Cement Content/Ty1   350   KG-OPC    

Progect Name خرسانات ميول STRUCTURE TYP1                ميول 
DATE OF CASTING 17-Jan-2024 SPECIFIED STRENG    250   Kg/Cm2 

POURED QUANTITY  m3 NO.OF CUBES MADE     : 
CONCRETE SLUMP 17 m CONCRETE TEMP (oC)  : 
TARGET SLUMB 17 m TYPE OF CURING        sub in water 

 

 
No. Of  cub 

 
Date of Test 

Age of 
Test 
(Days) 

Average 
Dimension 
(mm) L 

Weight 
(g) 

Density 
(kg/m3) 

Failure 
Load 
(kN) 

Comp. 
Strength 
Kg/cm2 

Average 
 
Kg/cm2 

1  
24-Jan-24 

 
7 

150 8100 2.4 555 251  
255 2 150 8047 2.38 571 259 

3 150 8087 2.40 566 256 

MODES OF FAILURE AS PER BS 1881:Part 116:1983   

Satisfactory                                                                                                                             Unsatisfactory             

                 

                                 
                                                                                        

 Remarks  

Density measurement is carried out in accordance with BS 

1881:Part 114 in the as received condition for moist specimens an      

In the saturated condition for laboratory cured specimens 

NOTE:T indicates tensile cracking  

Remarks : Specified Loading Rate Rang =4.5kN/S to 9.0kN/S or (6.8kN/S) 

Tested By :                                         Q.C Engineer:                 Consultant: 

Abd-Elrhman Mahmoud Sobhy        القطار السريع   

 



 

 الرياض للخرسانة                   

                      الجاهزة



DETERMINATIONATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES 

Test Standard BS 1881 – Part  116:1983AMD 6097:1989,6720:1991 

Consultant Name القطار السريع SAMPLING METHO BS 1881  
Customer شركة توكل Cement Content/Ty1   350   KG-OPC    

Progect Name خرسانات ميول STRUCTURE TYP1                ميول 
DATE OF CASTING 15-Jan-2024 SPECIFIED STRENG    250   Kg/Cm2 

POURED QUANTITY  m3 NO.OF CUBES MADE     : 
CONCRETE SLUMP 17 m CONCRETE TEMP (oC)  : 
TARGET SLUMB 17 m TYPE OF CURING        sub in water 

 

 
No. Of  cub 

 
Date of Test 

Age of 
Test 
(Days) 

Average 
Dimension 
(mm) L 

Weight 
(g) 

Density 
(kg/m3) 

Failure 
Load 
(kN) 

Comp. 
Strength 
Kg/cm2 

Average 
 
Kg/cm2 

1  
22-Jan-24 

 
7 

150 8184 2.42 581 263  
265 2 150 8167 2.42 574 260 

3 150 8152 2.42 601 272 

MODES OF FAILURE AS PER BS 1881:Part 116:1983   

Satisfactory                                                                                                                             Unsatisfactory             

                 

                                 
                                                                                        

 Remarks  

Density measurement is carried out in accordance with BS 

1881:Part 114 in the as received condition for moist specimens an      

In the saturated condition for laboratory cured specimens 

NOTE:T indicates tensile cracking  

Remarks : Specified Loading Rate Rang =4.5kN/S to 9.0kN/S or (6.8kN/S) 

Tested By :                                         Q.C Engineer:                 Consultant: 

Abd-Elrhman Mahmoud Sobhy        القطار السريع   

 



 

 الرياض للخرسانة                   

                      الجاهزة



DETERMINATIONATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES 

Test Standard BS 1881 – Part  116:1983AMD 6097:1989,6720:1991 

Consultant Name القطار السريع SAMPLING METHO BS 1881  
Customer شركة توكل Cement Content/Ty1   350   KG-OPC    

Progect Name خرسانات ميول STRUCTURE TYP1                ميول 
DATE OF CASTING 15-Jan-2024 SPECIFIED STRENG    250   Kg/Cm2 

POURED QUANTITY  m3 NO.OF CUBES MADE     : 
CONCRETE SLUMP 17 m CONCRETE TEMP (oC)  : 
TARGET SLUMB 17 m TYPE OF CURING        sub in water 

 

 
No. Of  cub 

 
Date of Test 

Age of 
Test 
(Days) 

Average 
Dimension 
(mm) L 

Weight 
(g) 

Density 
(kg/m3) 

Failure 
Load 
(kN) 

Comp. 
Strength 
Kg/cm2 

Average 
 
Kg/cm2 

1  
22-Jan-24 

 
7 

150 8184 2.42 570 258  
263 2 150 8167 2.42 574 260 

3 150 8152 2.42 599 271 

MODES OF FAILURE AS PER BS 1881:Part 116:1983   

Satisfactory                                                                                                                             Unsatisfactory             

                 

                                 
                                                                                        

 Remarks  

Density measurement is carried out in accordance with BS 

1881:Part 114 in the as received condition for moist specimens an      

In the saturated condition for laboratory cured specimens 

NOTE:T indicates tensile cracking  

Remarks : Specified Loading Rate Rang =4.5kN/S to 9.0kN/S or (6.8kN/S) 

Tested By :                                         Q.C Engineer:                 Consultant: 

Abd-Elrhman Mahmoud Sobhy        القطار السريع   

 



 

 الرياض للخرسانة                   

                      الجاهزة



DETERMINATIONATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES 

Test Standard BS 1881 – Part  116:1983AMD 6097:1989,6720:1991 

Consultant Name القطار السريع SAMPLING METHO BS 1881  
Customer شركة توكل Cement Content/Ty1   350   KG-OPC    

Progect Name خرسانات ميول STRUCTURE TYP1                ميول 
DATE OF CASTING 13-Jan-2024 SPECIFIED STRENG    250   Kg/Cm2 

POURED QUANTITY  m3 NO.OF CUBES MADE     : 
CONCRETE SLUMP 17 m CONCRETE TEMP (oC)  : 
TARGET SLUMB 17 m TYPE OF CURING        sub in water 

 

 
No. Of  cub 

 
Date of Test 

Age of 
Test 
(Days) 

Average 
Dimension 
(mm) L 

Weight 
(g) 

Density 
(kg/m3) 

Failure 
Load 
(kN) 

Comp. 
Strength 
Kg/cm2 

Average 
 
Kg/cm2 

1  
20-Jan-24 

 
7 

150 8200 2.43 584 265  
270 2 150 8167 2.42 600 272 

3 150 8213 2.43 605 274 

MODES OF FAILURE AS PER BS 1881:Part 116:1983   

Satisfactory                                                                                                                             Unsatisfactory             

                 

                                 
                                                                                        

 Remarks  

Density measurement is carried out in accordance with BS 

1881:Part 114 in the as received condition for moist specimens an      

In the saturated condition for laboratory cured specimens 

NOTE:T indicates tensile cracking  

Remarks : Specified Loading Rate Rang =4.5kN/S to 9.0kN/S or (6.8kN/S) 

Tested By :                                         Q.C Engineer:                 Consultant: 

Abd-Elrhman Mahmoud Sobhy        القطار السريع   

 



 

 الرياض للخرسانة                   

                      الجاهزة



DETERMINATIONATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES 

Test Standard BS 1881 – Part  116:1983AMD 6097:1989,6720:1991 

Consultant Name القطار السريع SAMPLING METHO BS 1881  
Customer شركة توكل Cement Content/Ty1   350   KG-OPC    

Progect Name خرسانات ميول STRUCTURE TYP1                ميول 
DATE OF CASTING 13-Jan-2024 SPECIFIED STRENG    250   Kg/Cm2 

POURED QUANTITY  m3 NO.OF CUBES MADE     : 
CONCRETE SLUMP 17 m CONCRETE TEMP (oC)  : 
TARGET SLUMB 17 m TYPE OF CURING        sub in water 

 

 
No. Of  cub 

 
Date of Test 

Age of 
Test 
(Days) 

Average 
Dimension 
(mm) L 

Weight 
(g) 

Density 
(kg/m3) 

Failure 
Load 
(kN) 

Comp. 
Strength 
Kg/cm2 

Average 
 
Kg/cm2 

1  
20-Jan-24 

 
7 

150 8200 2.43 584 265  
271 2 150 8167 2.42 597 270 

3 150 8213 2.43 611 277 

MODES OF FAILURE AS PER BS 1881:Part 116:1983   

Satisfactory                                                                                                                             Unsatisfactory             

                 

                                 
                                                                                        

 Remarks  

Density measurement is carried out in accordance with BS 

1881:Part 114 in the as received condition for moist specimens an      

In the saturated condition for laboratory cured specimens 

NOTE:T indicates tensile cracking  

Remarks : Specified Loading Rate Rang =4.5kN/S to 9.0kN/S or (6.8kN/S) 

Tested By :                                         Q.C Engineer:                 Consultant: 

Abd-Elrhman Mahmoud Sobhy        القطار السريع   

 



 

 الرياض للخرسانة                   

                      الجاهزة



DETERMINATIONATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES 

Test Standard BS 1881 – Part  116:1983AMD 6097:1989,6720:1991 

Consultant Name القطار السريع SAMPLING METHO BS 1881  
Customer شركة توكل Cement Content/Ty1   350   KG-OPC    

Progect Name خرسانات ميول STRUCTURE TYP1                ميول 
DATE OF CASTING 11-Jan-2024 SPECIFIED STRENG    250   Kg/Cm2 

POURED QUANTITY  m3 NO.OF CUBES MADE     : 
CONCRETE SLUMP 17 m CONCRETE TEMP (oC)  : 
TARGET SLUMB 17 m TYPE OF CURING        sub in water 

 

 
No. Of  cub 

 
Date of Test 

Age of 
Test 
(Days) 

Average 
Dimension 
(mm) L 

Weight 
(g) 

Density 
(kg/m3) 

Failure 
Load 
(kN) 

Comp. 
Strength 
Kg/cm2 

Average 
 
Kg/cm2 

1  
18-Jan-24 

 
7 

150 8200 2.43 714 323  
323 2 150 8167 2.42 725 328 

3 150 8213 2.43 699 317 

MODES OF FAILURE AS PER BS 1881:Part 116:1983   

Satisfactory                                                                                                                             Unsatisfactory             

                 

                                 
                                                                                        

 Remarks  

Density measurement is carried out in accordance with BS 

1881:Part 114 in the as received condition for moist specimens an      

In the saturated condition for laboratory cured specimens 

NOTE:T indicates tensile cracking  

Remarks : Specified Loading Rate Rang =4.5kN/S to 9.0kN/S or (6.8kN/S) 

Tested By :                                         Q.C Engineer:                 Consultant: 

Abd-Elrhman Mahmoud Sobhy        القطار السريع   

 



 

 الرياض للخرسانة                   

                      الجاهزة



DETERMINATIONATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES 

Test Standard BS 1881 – Part  116:1983AMD 6097:1989,6720:1991 

Consultant Name القطار السريع SAMPLING METHO BS 1881  
Customer شركة توكل Cement Content/Ty1   350   KG-OPC    

Progect Name خرسانات ميول STRUCTURE TYP1                ميول 
DATE OF CASTING 10-Jan-2024 SPECIFIED STRENG    250   Kg/Cm2 

POURED QUANTITY  m3 NO.OF CUBES MADE     : 
CONCRETE SLUMP 17 m CONCRETE TEMP (oC)  : 
TARGET SLUMB 17 m TYPE OF CURING        sub in water 

 

 
No. Of  cub 

 
Date of Test 

Age of 
Test 
(Days) 

Average 
Dimension 
(mm) L 

Weight 
(g) 

Density 
(kg/m3) 

Failure 
Load 
(kN) 

Comp. 
Strength 
Kg/cm2 

Average 
 
Kg/cm2 

1  
17-Jan-24 

 
7 

150 8200 2.43 587 266  
264 2 150 8167 2.42 573 260 

3 150 8213 2.43 588 266 

MODES OF FAILURE AS PER BS 1881:Part 116:1983   

Satisfactory                                                                                                                             Unsatisfactory             

                 

                                 
                                                                                        

 Remarks  

Density measurement is carried out in accordance with BS 

1881:Part 114 in the as received condition for moist specimens an      

In the saturated condition for laboratory cured specimens 

NOTE:T indicates tensile cracking  

Remarks : Specified Loading Rate Rang =4.5kN/S to 9.0kN/S or (6.8kN/S) 

Tested By :                                         Q.C Engineer:                 Consultant: 

Abd-Elrhman Mahmoud Sobhy        القطار السريع   

 



 

 الرياض للخرسانة                   

                      الجاهزة



DETERMINATIONATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES 

Test Standard BS 1881 – Part  116:1983AMD 6097:1989,6720:1991 

Consultant Name القطار السريع SAMPLING METHO BS 1881  
Customer شركة توكل Cement Content/Ty1   350   KG-OPC    

Progect Name خرسانات ميول STRUCTURE TYP1                ميول 
DATE OF CASTING 10-Jan-2024 SPECIFIED STRENG    250   Kg/Cm2 

POURED QUANTITY  m3 NO.OF CUBES MADE     : 
CONCRETE SLUMP 17 m CONCRETE TEMP (oC)  : 
TARGET SLUMB 17 m TYPE OF CURING        sub in water 

 

 
No. Of  cub 

 
Date of Test 

Age of 
Test 
(Days) 

Average 
Dimension 
(mm) L 

Weight 
(g) 

Density 
(kg/m3) 

Failure 
Load 
(kN) 

Comp. 
Strength 
Kg/cm2 

Average 
 
Kg/cm2 

1  
17-Jan-24 

 
7 

150 8200 2.43 587 266  
260 2 150 8167 2.42 565 256 

3 150 8213 2.43 568 257 

MODES OF FAILURE AS PER BS 1881:Part 116:1983   

Satisfactory                                                                                                                             Unsatisfactory             

                 

                                 
                                                                                        

 Remarks  

Density measurement is carried out in accordance with BS 

1881:Part 114 in the as received condition for moist specimens an      

In the saturated condition for laboratory cured specimens 

NOTE:T indicates tensile cracking  

Remarks : Specified Loading Rate Rang =4.5kN/S to 9.0kN/S or (6.8kN/S) 

Tested By :                                         Q.C Engineer:                 Consultant: 

Abd-Elrhman Mahmoud Sobhy        القطار السريع   

 



 

 الرياض للخرسانة                   

                      الجاهزة



DETERMINATIONATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES 

Test Standard BS 1881 – Part  116:1983AMD 6097:1989,6720:1991 

Consultant Name القطار السريع SAMPLING METHO BS 1881  
Customer شركة توكل Cement Content/Ty1   350   KG-OPC    

Progect Name خرسانات ميول STRUCTURE TYP1                ميول 
DATE OF CASTING 8-Jan-2024 SPECIFIED STRENG    250   Kg/Cm2 

POURED QUANTITY  m3 NO.OF CUBES MADE     : 
CONCRETE SLUMP 17 m CONCRETE TEMP (oC)  : 
TARGET SLUMB 17 m TYPE OF CURING        sub in water 

 

 
No. Of  cub 

 
Date of Test 

Age of 
Test 
(Days) 

Average 
Dimension 
(mm) L 

Weight 
(g) 

Density 
(kg/m3) 

Failure 
Load 
(kN) 

Comp. 
Strength 
Kg/cm2 

Average 
 
Kg/cm2 

1  
15-Jan-24 

 
7 

150 8050 2.39 588 266  
265 2 150 8107 2.40 590 267 

3 150 8078 2.39 578 262 

MODES OF FAILURE AS PER BS 1881:Part 116:1983   

Satisfactory                                                                                                                             Unsatisfactory             

                 

                                 
                                                                                        

 Remarks  

Density measurement is carried out in accordance with BS 

1881:Part 114 in the as received condition for moist specimens an      

In the saturated condition for laboratory cured specimens 

NOTE:T indicates tensile cracking  

Remarks : Specified Loading Rate Rang =4.5kN/S to 9.0kN/S or (6.8kN/S) 

Tested By :                                         Q.C Engineer:                 Consultant: 

Abd-Elrhman Mahmoud Sobhy        القطار السريع   

 



 

 الرياض للخرسانة                   

                      الجاهزة



DETERMINATIONATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES 

Test Standard BS 1881 – Part  116:1983AMD 6097:1989,6720:1991 

Consultant Name القطار السريع SAMPLING METHO BS 1881  
Customer شركة توكل Cement Content/Ty1   350   KG-OPC    

Progect Name خرسانات ميول STRUCTURE TYP1                ميول 
DATE OF CASTING 8-Jan-2024 SPECIFIED STRENG    250   Kg/Cm2 

POURED QUANTITY  m3 NO.OF CUBES MADE     : 
CONCRETE SLUMP 17 m CONCRETE TEMP (oC)  : 
TARGET SLUMB 17 m TYPE OF CURING        sub in water 

 

 
No. Of  cub 

 
Date of Test 

Age of 
Test 
(Days) 

Average 
Dimension 
(mm) L 

Weight 
(g) 

Density 
(kg/m3) 

Failure 
Load 
(kN) 

Comp. 
Strength 
Kg/cm2 

Average 
 
Kg/cm2 

1  
15-Jan-24 

 
7 

150 8200 2.43 588 266  
261 2 150 8167 2.42 570 258 

3 150 8213 2.43 568 257 

MODES OF FAILURE AS PER BS 1881:Part 116:1983   

Satisfactory                                                                                                                             Unsatisfactory             

                 

                                 
                                                                                        

 Remarks  

Density measurement is carried out in accordance with BS 

1881:Part 114 in the as received condition for moist specimens an      

In the saturated condition for laboratory cured specimens 

NOTE:T indicates tensile cracking  

Remarks : Specified Loading Rate Rang =4.5kN/S to 9.0kN/S or (6.8kN/S) 

Tested By :                                         Q.C Engineer:                 Consultant: 

Abd-Elrhman Mahmoud Sobhy        القطار السريع   

 


